PARTS LIST for

KUBOTR GARDEN TRACTOR
MODEL T510-FR

KUEOTR



ZDEMBIIRUICHEGFEL. ROESI EBAICHBRLT
< sl
1. BERBAOLEDD 2585
I— FNoR A EBEEFECHE L T PR AUEREICEE EiF v LT,
(B LM BN & 286512 . BARETE 2R AT, ZHICHGT 5B
BECETTEN,) :
2. #EELBE
M TIHICHFE L T EST DT, SMEYDZEIZLTFE v,

3. HELZWMoES
HT—ER= ok ERA4ybLEMLEIoT, i v LicBRETFE N,

This Parts List is important, Use it for the following
purposes,
l. When parts are required, see your local dealer referring to code
number and name of parts
- 2. When out of order, use the Parts List for reference Figures show
order of assembly,
3. When salesman checks the machine he will check it using this parts

List as reference Submit Parts List at time of checks

FBRREBRD-OFELLERTIEHHUET



= R

Contents
H
Page
T, B G ol o T PR cnrmmmrmnasommsnnmsnses oo o e A R i 2
Gear Case Group
4, Mapedre 2 HEFREHIIE  cuvmsrana e R AR R S s fesites 4
Gear Case Mechanism Group
3. TH bt « BPIRIIERRIEL wvsavsssiosvsssaseini s oo e s AR e s 6
Speed Change + Lever Group
4, FEALEFEN IR T T 9 FREIMR o 8
Main Handle « Steering Clutch Lever Group
5. A7 VD e UL P A 2SR e 12
Front Frame - Belt Cover Group
6. gy b B 7R e 14
Bonnet * Fuel Tank Group
7. 7433« RANF 22— 7R oo 16
Tire Cover * Wheel Tube Group
e R R T, i T SO S S 18
Cylinder Group
9. ]7\-3 %Ig ﬁ% )]:% BE R e 20
Cylinder Mechanism Group
10 [Ab &5 + = 7 T — B R oo o5
Carburettor * Muffler Group
11. 3 & #% B [ e 24
Governor Group
R . T —— 2
Recoil Starter Group
| M FooBE R e 28
Magneto Group
R s R e 30
Carburettor Group
15, 7 B E'g ) {% L P RRTTIe: 32

Tool’s  Group



17 12/11
\
\
i

\\

i

— _—
\ / =
) - //, ////

g —=

~ = / .

i -

8 o

il o™~

t o™~

) &

- D

B ™

) -
@0

o~ -
N
o™

ﬁ e

w

8 o~

wn

i o™

4 D

E -

~

—

£~

™

(=]

52

~

™

| \ \ ! l"‘u‘
38

43 39 42 38 40 38 47 43 41

17 22 23 2 30 3

NGAT L
!

|

13

27

45 4 46 4h 45



¥ ¥+ - 45 - X B &
Gear Case Group
I%ef.ﬁ . chcie i NU.N . b i # s Description E{Infl: ﬁRemark?
1 | 62071 — 1111 —1 |3 war #—2 E#) GEAR CASE (L) 1
2 62071 — 1112 —1 | Sy #ay F—RA EF GEAR CASE (R) 1
3 | 62071 — 1113 —1 | 78w %> (3w s> #—2) | PACKING 1
4 | 01150 — 50812 HL b BOLT 1
5 | 04718 — 00800 TLYE HHR WASHER, seal 1
6 | 62151 — 1116 —1 |F2mx 2 CAP, oil filter 1
7 | 01222 — 50612 wL b BOLT i
8 | 04718 — 00600 TLYE HHR WASHER, seal q
9 | 01150 — 50860 HIL b BOLT o
10 | 04512 — 50080 R WASHER, spring 2
11 | 01150 — 50875 L b BOLT 2
12 | 04512 — 50080 PRE A AR WASHER, spring g
13 | 01120 — 50825 R b BOLT 2
14 | 01150 — 50845 wuF BOLT 4
15 04512 — 50080 XA A WASHER, spring 4
16 | 02114 — 50080 + b NUT 4
17 | 04013 — 50080 R WASHER 9
18 | 62071 — 1116 —1 | ¥ v —4—R ©x ho<— COVER 1
19 | 82071 — 1117 —1 |#—A& #H+s5— kY COVER (L) 1
20 | 62071 — 1118 =1 |#—A As5— ¥ ~ | COVER (R) 1
a1 | 62072 — 1121 —1 |#—= FAHLE BOLT 1
22 | 02114 — 50080 + b NUT 1
23 | 04512 — 50080 PXF AT AR WASHER, spring 1
24 | 04013 — 50080 A WASHER 2
25 | 02071 —1122—1 | £ 75 Hhrt— COVER 1
26 | 02071 — 1123 — 1 | # 75 Hs3— sty %> | PACKING 1
27 | 01202 — 50616 A F | BOLT 3
28 | 62071 — 1455 —1 | &4 F+— %% SPRING, tightener 4
29 | 62071 —1456—1 |24 b F— 7> BRACKET, tightener 4
30 | 62073 —4242 —2 |Nv 7 HFre4 AF— STAY, checking change 1
31 62078 — 4243 —1 |riuy Tl CAM, checking change 1
32 | 05515 — 51600 AT B PIN, snap 1
33 620711 — 1310 —1 |F>» 3> F—1 ArE TENSION PULLEY ASS'Y| | 34~
34 62071 = 1311—1 [|*r3rgr F—ih Y SHAFT, tension arm 1t
35 | 03016 — 50816 R SCREW, csk-hd 1
36 | 01170 — 51020 L b BOLT 1
37 | 04512 — 50100 SRR A WASHER, spring 1
38 | (4811 — 10160 XT—1 e “0" RING 3
39 | 05511 — 10328 7 1) Eer PIN, split 1
40 62071 — 1312 —1 |"FyagyrT—4a =24 ARM (A), tension 1
41 62071 — 1313 —1 |[F ¥ avFP—L BEA ARM (B), tension 1
42 | 62151 — 1317 —2 [#40 F+ Hox— COVER 1
43 6RIE] == 1315 —9 |<F e gizr. AT A RUBBER, support 2
44 [ 55127—2182—1 |[F>+=z> 7—1 PULLEY, tension 2
45 | 08141 — 0620 — 2 |HK—N~T Y > ¥ BEARING, ball 2
46 04612 — 10150 SN T, CIR—CLIP, external 2
47 62071 — 13M — 1 ~|Ssiss g S Pimds B TANR SPRING, tension pulley i
48 | 62073 — 4711 —1 |2 2 4 4% NAME PLATE, main 1
49 | 62073 — 4717 — 1 | 797> Iy¥ax Fayz #4s% | NAMER 1




GE %€ 133 Ot 43 lE 62 133 Y& &€ .BE SE LE. BEWOE LY TV

\

i I
¢ €& ' St le Ll 0T & % Lk %
dnour) wsiueyos|\ oase) dJean

¥ B ®MREMY — & — 4 F

/




£ o o— 4 — X I M OB B %

Gear Case Mechanism Group
%ef.l‘% g CoEe " NO.N - i il # s Description ﬁf]ni? ﬁRemarks% ‘
1 62073 — 1410 —1 |1 24 HrE SHAFT ASS'Y, 1st 1
[ 2 [o9s00—17358 x4 n—n SEAL, oil 1 | TC17358
3 08101 — 06203 R—=N2TFNY 7 BEARING ball 2 #6203
4 62071 — 1412 —1 |[H#T—= =4 COLLAR (A) 1
D 08822 — 02417 = Kl =3P 2 BEARING, needle 2 KT202417
6 62071 = W13 — 1. |"FyRyssm adig= =H COLLAR (A), distance 1
7 62071 — 1414 — 1 |26—28 X+ — GEAR, 26—28 1
g 62091 — 1416 — 1 |#A4 127 AF— L4 COLLAR (A), 1st shaft i
9 62071 = M15—1 |d- 4=k HF— COLLAR, oil seal 1
10 62071 — 1417 —1 |[# 4 L —b SEAL, oil 1
11 62072'— 1421 —'1 1 2 #2 SHAFT, 2nd 1
12 08101 — 06202 R—=x7 7 BEARING, ball 2 #6202
13 62071 — 1422 —1 | A5 — EA COLLAR (B) 1
14 62073 — 1422 —1 |29—16 X% — GEAR, 29-—16 1
15 62072 — 1423 =1 | 3 27 SHAFT, 3rd 1
16 09500 — 17358 T4 N —J SEAL, oil 1 TC 17358
17 08101 — 06203 R—IL~xTF) 7 BEARING, ball 2 #6203
18 62071 — 1432 —1 |17 Fow— GEAR, 17 1
19 04612 — 10220 e hr O N CIR—CLIP, exter nal 2 CCB22
20 62071 — 1433 —1 (29 X+ — GEAR, 29 1
21 62071 — 1440 —1 | 4 "/”7_71‘/E SHAFT ASS'Y, 4th i
22 08101 — 06203 =l P ey BEARING, ball 2 #6203
23 62001 — 1416 —1. | #74 1 22 sz~ 24 COLLAR (A), 1st shaft 2
24 62071— 1444 —1 | ¥ w37 FowF 253 SPRING, steering clutch 2
25 62071 — 1445 —1 |16 Y227 Xr— GEAR, 16 2
26 62071 — 1450 — 1 | 11—57 R7A%4 v b F+— HE | SPROCKET GEAR ASS'Y,11-57| 2
27 62071 = 145] —1 | & =2F SHAFT, 5th 1
28 08101 — 06303 b N n T BEARING, ball 2 #6303
29 62071 — 1454 ~1 | Fz— CHAIN 2
30 bEOYa = 1711l —1 [ Ew sy 1 AXLE (1) 1
31 62073 1712 — 1. .| Ses 224 2 AXEE (2) 1
32 62071 — 1718 —2 |21 Z 7 g4 b SPROCKET 21 2
33 08101 — 06007 K= F Y 2 BEARING, ball 4 #6007
34 04611 — 10620 il &l CIR—CLIP, inter nal 2 CCAB62
35 62091 — 17143 T4 N—n SEAL, oil 2
36 62071 — 6121 —1 | 7= 160 = PULLEY 160 1
37 62072 —6122— 1. || 7= 123 =i PULLEY 123 1
38 62071 — 61283—1 || 2pasry “F=il) 4 BOSS, pulley 1
39 | 62072 —6133—1 | 7— 1) HrA WASHER, pulley 1
40 62072 — 6134 —1 | 77— KI} =T kA4 F PLATE, lock pulley bolt 1
41 | 01120 — 50818 H b BOLT 1
42 01120 — 50818 R b BOLT 1
43 62071 — 1119 —1 | ¥+ v 7 CAP, rubber il
44 61011 — 4919 —1 | Wy 4frrzany p—7 MARK, oil level 1




I OF 76 8¢ B % ¢ £l 9 €t Ve g Ll 8L 6L 0
_ , | \ A / .u.\. ﬂ % Mz. \
, / / \ I \QY ,.,,W.., \ \

6 97 S7 Ly 92 L €€ €€ €7 T7 S OL %€ LY

e

dnodr) Jane] . 93uey) peadg
¥ EYEMME - — 1 EER




A A

Speed Change ° Lever Group

=R BB R

%]ef.% . Co—(ie i ND.NO} i il (g i Discription ﬁUni? {ﬁRema.rkf
1 62071 — 114 — 1 |3 | 1] & sedrer COVER, change speed 1
2 62071 — s — 1 |ensdns PACKING 1
3 03016 — 50620 Wil SCREW, e¢sk-hd 2
4 62072 1811 =L |am7m4d FF—a FORK 1
5 62078 =812 — 1 |Eigd Za—g 2y SHAFT, fork 1
6 G071 — 1813 — 1 | 2oiyy ~gg Py ARM, change speed 1
7 04612 — 10210 o dy AT CIR—CLIP, external I} CCBZ1
- 8 04811 — 10200 F=l) vt “O™ RING i
9 04811 — 10120 A=l Bagr “0" RING 1
10 GROZL —1814 =] |=speypusl Zenss SUPPORT, change speed 1
11 01050 — 5063 — 2 | & | BOLT 1
12 04512 — 50060 2N R R WASHER, spring 1
13 62071 =1821 — 1. [ @miray Zp—p FORK il
14 G207]1 —1822-— 1 [ ~@hgiscin ot 25 SHAFT, fork 1
[ 15 62231 —1883—1 |~>v7 3374 =RA7U>7 | SPRING 2
16 07715 — 01605 RK—n 5—16 BALL 2
17 | 04811 — 10100 Tl e “0" RING 2
18 | 62071 1823 —1 |74—7 97 FAA% PLATE, lock ’ 1
19 01150 — 50832 R b BOLT !
20 01150 — 50822 by &1 P S BOLT 1
21 62071 — 1824 — 1 &> 2awi-» ~»v7 T-—24 | ARM, change speed 1
22 62071 — 1825 =1 |i7 o2 SUPPORT 1
23 01050 — 50616 RL b BOLT 1
24 04512 — 50060 [ S artyry WASHER, spring il
25 62071 — 1826 — 1 |t S PLUG 1
26 62071 =1827 — 1 (> ww ik ROD, change speed 1
27 62071 — 1831 — 1. (vwaryy Fa—=7 FORK 2
| 28 [ 01050 — 50516 KL b BOLT 2
29 04111 — 00050 PEYXx R WASHER, tongued 2
30 62071 — 1832 —1 | ¥ ooy b B ROD (L), steering ik
3l 62071 —1833 —1 |wwogay B I X ROD (R), steering i)
32 04811 — 10120 A=) 2 “0" RING 2
33 62071 — 49221 — 2 |29 2 it LEVER, change speed 1
34 62131 — 1863 — 8 || G2 Eparis e iap SPRING 1
35 62071 — 4222 — 1 |~V 7 boi— F i BRACKET, change speed lever 1
36 | 01050 — 50632 R R ] BOLT 1
37 02014 — 50060 +wv b NUT 1k
38 04512 — 50060 R A SPRING 1
39 62073 — 4241 —1 | Hz— COLLAR 1
40 04613 — 10090 P22 kA CIR—CLIP, external 1
41 62071 =d225—1 | ¥z M} BOLT 1
42 04512 — 50060 PRI AR WASHER, spring 1
43 02014 — 50060 +w b NUT 1
44 62073 — 4220 —1 |~V o L— ZX1 HrE| GRIP ASS'Y, change speed Lever 1
45 Galall — A1 =1 [P dias— | =) GRIP, change speed Lever il
46 62078 — A7lS— 18ty ar b A LABEL 1
47 03056 — 20525 i CAP, rubber 1
48 61011 — 1814 —1 | i CAP, rubber 2




M~
o™
8
g\
(=] L
~t )
=X
Im o
™
w
N ™M Pt
™M ~F -g
2 Ry
£ ;
|
®S .
e PR N i
| g .5‘ 2
2 RS 2
N O g ]
~F
x5 o
5 2
O 2 o
(@) a
2 x @
T o 5 :
L =
Q T
o 4J ~
n i
T S
— o &
for' 29 ;5
=
N T
S .E
H = Y e s

—_-‘- § %’
( =)

@._ D N

TN o i s
W A~
7 N

(e}]

o

@

o~

e~

o™

* o
'/_’/’,_’__—“D

A i1

o e RON 3
DT LN L(B
e

({=]

Jo)

(=]

50 14 13 20 22 21 15 60 16 18 17 19

Dy %
0
£5
&
&

\

i

49 53 52



ENEFNL - B@AII5 Y FER
Main Handle * Steering Clutch Lever Group

%Eef.llfl B Coge ‘ ND.N " i it fi L8 Descr iption ﬁUni_tFﬂ ﬁl:{ema.rkf-
1 | 62073 —4110—1 (N> FR HVE HANDLE ASS'Y, main 1
2 | 62073 —4111 —1 |~¥ kA k&Y HANDLE (L) 1
3 | 62073 —4112—1 |~>kn ¥ HANDLE (R) 1
4 | 62071 —4113—1 [»~>Fr RF— STAY, handle 1
5 | 01150 — 20818 Ak BOLT 2
6 | 04512 — 20080 SRR R WASHER, spring 2
7 | 04013 — 20080 W WASHER 2
8 62073 — 4114 — 1 |7+ =4 BRACKET (A), handle 2

——9 63633 — 4118 —2 |awvy #Hi b BOLT, cotter 2
10 | 04013 — 20120 W+ R WASHER 2
11 | 04512 — 20120 SSRAF I R WASHER, spring 2
12 | 02114 — 20120 ok NUT 2
13 | 62073 —4116 —1 |#4 k= %74 BRACKET i
14 | 62073 —4117 —1 |A4 ko w4 BRACKET 1
15 | 61011 — 8535 —1 |+ ki ¥— HOLDER, spring 1
16 | 01202 — 50610 EAN BOLT 2
17 | 61011 — 9236 — 2 |[/s2 3w HFri WASHER 1
18 | 63501 —4211 —1 [»~>Fn 233w s SPRING 1
19 | 61011 —9237 —2 |mvy 2 B PIN, lock 1
20 | 62073 —4118 — 1 | k2 ##a WASHER 1
21 | 01150 — 51422 Rk BOLT 1
22 | 04512 — 50140 PSR AR WASHER, spring 1
23 | 62073 —4119—1 | %4 kv Vo 74r— WIRE 1
24 | 62131 —1866—3 |75 v F L v k¥ LEVER (L), clutch 1
25 | 62013 —4120—1 | Svvd KAF HE BOLT ASS’Y 2
26 | 04512 — 20120 PRI A WASHER, spring 2
27 | 01150 — 51250 Kb BOLT 4
28 04512 — 50120 PRI R WASHER, spring 4
29 | 04011 — 50120 A A WASHER 4

[ 30 | 63633 —4181—2 | o Fn =%y GRIP, handle >
31 | 63763 —4137—1 | 74 ¥ — FrsSyf BAND, wire 4

132 | B2073—4210—1 | FriavH—R HYE CASE ASS'Y, tension 1

33 | 62073 —4211—1 | F>arr—2 CASE, tension 1
34 | 01153 — 20822 AN b BOLT 2
35 04512 — 20080 B b WASHER, spring 2
36 | 62073 —4212—1|Friavsr—2 7% COVER, tension case 1
37 | 01050 — 20614 EN BOLT 3
38 | 04512 — 20060 SRR A WASHER, spring 3
39 | 62073 —4213—1 | Fria> Lov— LEVER, tension 1
40 66551 —4234 — 1 | ¥ ¥ =% GRIP, chang speed 1




z
I 1
S6 LS Sy 2 €6 67 OL 9 8E LE T O ¥G 95 65 62 ¥ \H

km //
\
\

62 8¢ LZ ZH Y9 99 L9 89

=

G9
£9
19

|
|
.5,

3

@

/

// |

|

. /,_

\
|

N\F Bl \ / ,

LIL OL 6 G2 92 8 6L 4L 8L 9L 09 Gl LZ Z¢ 0T €L YL 0§

' gk

JE GE 69 0% 6E €€ €7 27 ¥y L7 97 L7 8y &

dnodr) JansT] yon|H Bulde9lS . 9|pueH Ule
¥HE£AcellE - A £



EN PN -Bm@Z7 Ty FEE
Main Handle * Steering Clutch Lever Group

I}Z{lef_ﬁ & C{)Ee F NO_NO' il fin # g Description &%m{% {ﬁRemark;f
41 05112 — 50620 TS PIN 1
42 04012 — 50060 WA A WASHER 1
43 05511 —:51612 e e PIN, split 1
44 62073 —d214 —1 | a2 2 gd L2s— 4hx SUPPORT, main clutch lever 1
45 62073 —4215 —11 | 4 A= 2y La JOINT, wire 2
46 62151 =—Weas =1 | rpeirg B PIN, cupling 2
47 04012 — 50080 G2 R WASHER 2
48 05511 — 50215 FNE¥ PIN, split 2
49 62073 — 4217 =1 |"Faw— Ry a 2P SHAFT, wire joint 1
50 62073 =d4218 =1 | #=ad Zud T4~ WIRE, main clutch 2
51 05112 — 50616 TR PIN 2
52 04012 — 50060 af g2 R WASHER 2
53 05511 —b51612 Z) B PIN, split 2
54 | 62073 —4231 —1 | v%aw L)—x Ls— kY | LEVER(L), steering release | 1
55 62071 — 4232 — 1 | ¥yoaw 739F Lr— ¥ | LEVER(R), steering clutch 1
56 62071 — 4833 —1 | ¥ ag ZFwuF G - WIRE, steering clutch 2
57 05112 — 50616 I PIN 2
58 62101 —4229—2 | RAFw L E¥ PIN, snap 2
59 | 62071 —4234—1 | LY—% 7{%— | WIRE, release 1
60 62073 =131 —1 || P — e HOLDER, wire 1l
61 62051 —1319/—1 | ‘e g gFf AHF I /_;k W SPRING 2
62 62071 —6131.— 1" :':;7 =; / - T 1 L HOLDER, wire 1
63 01120 — 50818 R b : BOLT 2
64 62071 —6132 —1 | ~n} #HHx 24 : HOLDER (C), belt 2
65 62151 — 6134 —1 | =Nxp AShEIay - Fig— COLLAR 1
66 04013 — 50080 WA 7?\7 ) WASHER 1
67 04512 — 50080 S i WASHER, spring 1
68 02114 — 50080 + ok NUT 1
69 62073 —A4TI4-— 1 | ZwT > ZFwuF Agoty NAMER, clutch 1
70 62073 —4A722 =1 | 77y Fana FLo¥y NAMER 1




9y

Ly

gt

LE

€€ 08 2Z€ Le 68 0Y LY %€ 9 GE v £ vy o
dnour) J4an0) 1|9g . Bwed 4 Juod 4

- d US> - T—1H




B 7L —L4L « RNLPMFPHNN—FEBFF
Front Frame * Belt Cover Group

%ef.;\}% g Cu_de d NQNOI i i # L8 ! Description %%m‘tﬁ ﬁRemarkf
1 62071 — 5111 — 1 |=x=7L—24 FREAM, front 1
2 | 62071 —5112—1 [=7 ) b2t 4% PLATE, lock 4
3 | 62071 —5113—1 |7Lb—4 k2 EKILF BOLT, frame 6
4 | 02018 — 50100 +w b NUT 6
5 | 01152 — 51035 Kl b BOLT 2
6 | 02112 — 50100 Fv b NUT 9
7 | 01070 — 51040 R b BOLT 4
8 | 02017 — 50100 + b NUT 4
9 | 04512 — 50100 IR R WASHER, spring 4

10 | 04013 — 50100 WA WASHER 4
11 | 04015 — 50100 AR WASHER 4
12 | 62071 —5211 —1 |z %>k STAND 1
13 | 05112 — 50845 FIwEy PIN 1
14 | 62131 —4228 —1 | ~—%—E > PIN, snap 1
15 | 62071 — 5212 —1 | 2% » F <3 SPRING, stand 1
16 | 62071 — 5221 —2 | w7 i w ko F HITCH 1
17 62071 — 5231 —1 | Fe3s #Hsi— LY COVER (L) 1
18 | 62071 — 5232 —1 | Foas #Hsov— ¥ COVER (R) 1
19 | 01120 — 50818 KL} BOLT 2
20 | 04013 — 50080 HF AR WASHER 2
21 62071 — 5244 — 1 |~ b Hov— COVER, helt 1
22 | 62071 — 5245 —1 | FPF T2 RUBBER 1
23 | 62071 — 5246 — 1 |~} HoA— HH SUPPORTER, belt cover 1
24 | 01202 — 50616 R b BOLT 2
25 | 63763 — 5257 —2 | =% GRIP 1
26 | 62151 — 5454 —2 | R ¥ | 2 SCREW SET 1
27 | 01811 — 50820 F 3 7L} BOLT, blade 1
28 04512 — 50080 X3 WA R WASHER, spring 1
29 | 04013 — 50080 H A R WASHER 1
30 | 62073 —6111—1 | 77— 105 = PULLEY 105 1
31 | 62071 —6112—1 |7—1 131 =1 PULLEY 131 1
32 | 05012 — 00830 ~{a% By PIN 2
33 | 05711 — 00540 ¥— KEY 1
34 | 62051 — 1417 —1 |7F—1 }AFF% | WASHER 1
35 | 01150 — 50840 HL b BOLT 1
36 | 04512 — 50080 SEHH F WASHER, spring 1
37 | 62071 —6113 —1 |~} P2 EAL 40 BELT 40 1
38 | 62073 —6114 —1 |~ b P2 B4 41 BELT 41 1
39 | 62071 — 6115 —1 |~} #FHz54 1 SET HOLDER (1), belt 1
40 | 01120 — 50818 L b BOLT 9
41 | 62073 — 6117 —1 |~} #¥#x <z 105 =i | HOLDER 105, belt 1
42 | 62071 — 6117 —1 |~Uv} FHx 131 =i HOLDER 131, belt 1
43 | 04013 — 50080 F A WASHER 1
44 | 04512 — 50080 2N R A R WASHER, spring 1
45 | 02114 — 50080 +o b NUT 1
46 62071 — 6124 —1 |~} AHxs 4 2 SET HOLDER (2} belt 1
47 | 01120 — 50818 HL L BOLT 2
48 | 62071 — 6126 —1 |~} A¥zT 160 =i HOLDER 160, helt 1
49 | 62072 — 6127 — 1 |~n+ FHT 123 =i HOLDER 123, belt 1
50 | -04013 — 50080 HF R 5 WASHER 1
51 04512 — 50080 PR H AR WASHER, spring 1
52 | 02114 — 50080 +9 b NUT 1
53 62073 — 4712 — 1 | </ pHsS5— X 45y LABEL, belt cover 1




ME s o Bk

b

o
Bonnet

Tank Group

* Fuel

22 23

2611 .27 1 26

38, 45 24

19 29 39

18

33



K2y b - BB 578 1%
Bonnet * Fuel Tank Group
I%ef.l&:i 3 Coze ' NU.NQ i fh # B Description ﬁi}niti‘ ﬁlé{emarkf —

1 62073 — 5410 — 1 | HFw b HrE BONNET ASS'Y, body 1

2 62151 — 5451 —4 |4 F Zun GRILL, light 1

3 01202 — 50610 VIR BOLT 4

4 62151 —babd ' —l. |wmisel il LENS, front 1

5 62151 —5462 — 2 |l FHaE B PRESSURE PLATE, lens (L)| 1

6 | 62151 —5463 —2 L AH= I ¥ PRESSURE PLATE, lens (R)| 1

7 62151 — 5453 — 3 (=223 } MASCOT 1

8 62151 —54b4 — 2 | ¥ F# SET, screw 1

9 62131 — 5413 — 2 |&K> & v} AF— T& 2% | RUBBER (A), bonnet stay 2
10 62131 — bl — iR s F RUBBER (B), shock absorbing 2
11 62131 = 5415 —3 [T F o b Ag= By PIN, bonnet stay 1
12 62181 =208~ T | HF o Eo PIN, snap 2
13 62073 — 5415 —1 | K>y 39+ AF— BONNET STAY 1
14 04013 — 50080 AR WASHER 2
15 01120 — 50818 Rk BOLT 2
16 62071 — 5416 — 1 |23 v | ZH ity SET SCREW, mascot 1
17 62071 — 5423 —1 | F ¥ ZF— kT STAY, tank (L) l:
18 01120 — 50818 R b BOLT 6
19 04013 — 50080 A F WASHER 6
20 62071 — 5431 —1 |V 7 Hsri— COVER 1
21 01050 — 20612 R b BOLT 2
22 04512 - 20060 aE U S WASHER, spring 2
23 04013 — 20060 WA A WASHER 2
24 62073 — 5432 — 1 [ T7P—27 Y—F FHoi— COVER, air cleaner 1
25 04013 — 20060 WA WASHER 2
26 621561 — 5461 —1 |Z72%® Fw NUT, cap 2
27 04512 — 20060 XA A WASHER, spring 2
28 62071 — 5434 — 1 |=725— Hi— COVER, muffler i
29 62061 — 5442 — 1 | 7)) —F v 223377 TA7wia | BUSH, rubber 1
30 04013 — 20080 HAH 2 WASHER 2
31 01150 — 20812 H b BOLT 2
32 04512 — 20080 PAE Sl 8 WASHER, spring 2
33 62073 — 5440 —1 | Yaw s>y AhArvE TANK ASS'Y, fuil 1
34 62073 — 5441 — 1 (& ¥ N a2 F 7 TANK, fuil i
35 13502 — 4105 — 1 | 7u5> %>Yad9vs 79 HrE | CAP ASS'Y, fuil tank 1
36 10211 — 4134 — 1 |78 % > PACKING 1
37 13251 —4135 — 1 |o#HT = FILTER 1
38 13344 — 4242 —1 |»4 7 v iz JOINT, pipe 1
39 13344 — 4245 — 1 |74 7 ®y o Ny Xk PACKING, pipe joint i
40 62151 —4725—2 (Zu¥} =—7 MARK, front 1
41 62151 — 4727 —1 | AE—=F F+w_} NUT, speed 2
42 62171 — 4714 — 1 | =FP—2 ) —F #Hs¥— 24,3 | NAMER, air cleaner cover 1
43 05614 — 20204 )~y b RIVET 2
44 62073 —4731 —1 |4 F VN A 43 NAMER, light grill i
45 62073 — 4716 — 1 (7w 7>y Fa—7 AL NAMER, choke 1




8¢

i B Ltk
N0E LE 2ZE @N Jm EE
f

i
\ /

9¢ 9L 8L L& 0Z 6l

dnodp aqn] |83YyM . JBA0D 81 ]
HHL—TLAUAVE - —vHEA) &




G4V HN— - KRANLFa1—7THRK
Tire Cover * Wheel Tube Group

%lef.l% : C(;ge ¥ NO.ND. i i # i Description %[Jni? ﬁ%emarkf-
1 | 62083 —1750 —3 |@w A2 KANF2—7 TUBE, wheel hexagon 2
2 | 62063 —9141—5 |¥ %) ¥ A7 HUB, wheel 2
3 | 62063 —1756—1 |¥¥ P7 K> #Ho¥— COVER, axle pin 2
4 | 62013 —1701—1 ¥+¥S4 Fe¥r HYE PARTS ASS'Y, axle 1 | &~®

5 | 63733 —1725—3 |y y AT bARY SCREW, wheel hub set 2
6 62131 — 1737 — 2 | ¥ 7 bAgyAZFy b NUT, wheel hub set 2
7 | 62131 —1731—2 | ¥+ ¥7 FAKNLE BOLT, axle set 2
8 | 02012 — 50120 vy 7+ b NUT 2
g | 62181 ~1726 —4 |2 ¥w 2y PIN (A), axle 2

10 | 62131 —1727—3 |¥x P2 By F PIN (B), axle 2
11 | 62131 —1729 —3 |2 B> | PIN, spring 6
12 | 62131 —1728 —1 |E>3 v HArR | WASHER, pin 4
13 | 62063 — 1756 —1 | KA vy PRIV E BOLT, wheel set 8
14 | 62063 —1757 —1 |&A4N 37 Fv b NUT, wheel set 8
15 63743 — 1717 —3 |vw A7 HwANMF2—7 EXr | PIN, hexagon wheel tube 2
16 62071 — 5234 — 1 |F A4 ¥ Hs5— EFY COVER (L), tire 1
17 62071 — 5235 — 1 | F A4S — i ¥ COVER (R), tire 1
18 | 62071 —5236—1 |#/¥— }ARY SCREW, cover set 4
19 | 02810 — 50080 I Fa7 +wh NUT, blade 4
20 | 04512 — 50080 | SHHF AR WASHER, spring 4
21 | 04013 — 50080 | ### WASHER 4
22 62071 — 5241 —1 | &4 25— & L APRON, tire cover )
23 | 62071 — 5242 —1 | F vy A7 FITTING PLATE 2
24 | 01222 — 50614 KL b BOLT 4
25 | 02014 — 50060 +v b NUT 4
26 | 04512 — 50060 PRI A WASHER, spring 4
27 62168 — 5213 —1 |4 7> 5% ¥ A7 x4 } (1) | WEIGHT (1), balance il
28 | 62003 — 9170 —1 |Z=s8—#) EvF H¥E |HITCH ASS'Y, universal 1 | @~@
29 | 62093 — 9171 —1 |2=s%—HNL LkoF HITCH, universal 1
30 | 62131 —5238—1 |AF— FX&R¥ SET SCREW, stay 2
31 | 62181 —5237—2 |k wF KA BOLT, hitch 2
32 | 02042 — 10400 oy ? +vh NUT, lock -
33 | 62151 —5215—2 |kyFEY ==x PIN, hitch front 2
34 | 05515 — 51600 ZF9T Er PIN, snap 2
35 | 923160 —211—1 |74 27 K™Y BAR, resistauce 1
36 | 62073 —4722—1 |7V 7y Fawx A4s5r | NAMER 1




¥ B %

Group

v

1)

v

Cylinder




S L R SR L
Cylinder Group
%ef.%. d Cc—cie eN&NQ i i fi L Description ﬁ{Ijnnjé 15ER&:marlj!:s}-

1 | 13501 —0211 —1 | Y»¥ H¥E CYLINDER ASS'Y 1 e
2 | 13251 — 0131 —8 |V &5 AVE COVER ASS'Y, side 1

3 | 13051 — Q134 —2 |V 78w sy Xk PACKING, side cover 1

4 | 05014 — 00822 2 G B PIN, knock -

5 | 01120 — 50835 NAFEAR VR KL BOLT 6 | M8x1.25X35
6 13251 — 1381 — 5 | # 2w } ¥ 7F COVER, tappet case 1

7 13251 — 1382 — 1 | #<y + v 7% 2%y % | PACKING, tappet case 2

8 | 13251 — 0501 —3 | FLH— HrE BREATHER ASS’Y 1

9 | 01202 — 50616 SERH R vE KD BOLT 2 | M6X1X16
i0 | is801— 0811 =1 |#U3s A9k HEAD cylinder 1

11 | 13501 —0831 —1 [0 >% A9k ok PACKING, cylinder head 1

12 | 13501 — 0341 —1 |30 »F ~vF AFZ9F STUD, cylinder head 8

13 | 02013 —50080 | ¥V ¥# ~w¥ Fwb (=4) | NUTWA), cylinder head 5 | M8x1.25
14 13951 — 0352 — 3 | 20 »% ~yk Fw b (E4) | NUT(B), cylinder head 3

15 | 04013 — 50080 W F WASHER 8 | M8

16 |13/ =837l -1 |T7F X% ¥I7 PLUG, drain 1

i 04711 — 00200 7Sy Fx PACKING, drain plug 1

18 | 13251 —3314 —4 |#40 &xaw 2% 7% | CAP, oil pousing port 1

19 | 13001 — 3123 — 2 | A4 #&%ay 27 75 s8% 7 PACKING, oil pousing port 1
20 | 13501 —1311—1 | % 27% -~ VALVE, intake 1

91 | 13251 —1312—8 |4 % = VALVE, eshanst 1

92 | 13251 — 1354 —1 | ¥ 2% <> #AF GUIDE, intake valve 1
o8 | 1301 — 1358 —1 | Aq & s A4 F GUIDE, exhaust valve 1

94 | 13501 — 1324 —1 | %27 4% ~> <R SPRING, valve 2

o5 | 13241 — 1336 — 3 | %277 M % ~& +% w44 | HOLDER, spring 2

26 | 13241 — 1345 — 1 | X2 ~M% ~> 2% bATR STOPPER, spring 2
97 | 13501 — 5611 — 1 | #rssF— Lst— LEVER, governor 1
98 | 13251 — 5542 — 2 | oSk — P I AT — | COLLAR, governor shaft 1

29 13251 — 5614 — 2 | s+ — AT AL FORK, governor 1

30 | 03024 — 00428 SEFHE WE ARV SCREW, 2 | M4x0.7x28
31 | 13251 — 7449 —4 | # N ¥ ¥ Ht— COVER, cylinder 1

32 | 01222 — 50612 AL b BOLT 5 | MB X112
33 | 04013 — 50060 A A WASHER 2 | Ms

34 |1328l—617l—1|7o% 737 PLUG, spark 1

35 | 13501 — 6772 —1 |F»#n 737 TbH %%y 7 | CAP, spark plug 1

36 | 13251 — 0446 — 1 | A4 v —2 SEAL, oil 1 | TC20409T




n OB % & B R

Cylinder Mechanism Group




N

HB

w ®| B

*

Cylinder Mechanism Group

Iil_-%(l]ef .l\%)‘: i CoEe ; N&NQ i il # i B i%mt% ﬁRema.rks
1 |13251—-2311—-8 |#F>77 SHAFT, crank 1
2 | 13251 — 2411 —6 |Z27¥7 ~TAw GEAR, crank 1
3 13251 — 2416 — 2 |7 7 »7 7= X-— KEY, crank gear 1
4 |13251—2385—5 |75>% 27 #AF— COLLAR, crank shaft 1
5 |13251—-2368—2 |75>7 ¥7 Favt4 & | SHIM, adjusting b
6 |1351—0173—1 (#2309 4#—2 2935 T4 |CAP 1
7 | 08101 — 06305 R—ile AT 22 BEARING, ball i #6305
8 | 08101 — 06304 Kb TN ¥ BEARING, ball 1 # 6304
9 | 13251 —2111—1 |ER}> PISTON 1
10 | 13251 —2105—1 |[EX}b> Y% HrE RING ASS'Y, piston 1
11 13001 — 2131 —4 |EA P> E> PIN, piston 1
7o - | 15001 —2is8 —8 |E®be BE 2y CIR—CLIP, piston pin 2
13 13251 — 2201 —1 |L &Y K7 HrE ROD ASS’Y, connecting 1
14 | 13251 —2211 —4 |[L>ty &K ROD, comnecting 1
15 | 13251 —2214—3 |[wy F KA} BOLT 2
16 | 132651 —2217—1 |mwF HAF FY=4 Fxzx |WASHER 1
17 | 13251 —2229—3 |77 # %X &K SLINGER, oil 1
18 | 13501 —1615—1 |# &7 SHAFT, cam 1
19 [ 13251 —1651—7 |# 4 ~TN= GEAR, cam . 1
20 | 13251 —1623—1 |H & ~TA= X— KEY, cam gear 1
21 | 08101 — 06204 K= XTN>7 BEARING, ball 1 £6204
22 | 08101 — 06205 Ke—lb T v BEARING, ball i #6205
93 | 13274 — 0446 — 1 |[H 4 ¥ —n SEAL, oil 1 T C25459 T
o4 | 13251 —1626—2 |# &Py Faokd Va4 SHIM, adjusting W
95 | 13501 — 1556 —1 [¥ =27 4% #-<y} TAPPET 2
26 13251 — 5505 — 1 | Hsi— TS b HE WEIGHT ASS'Y, governor 1
27 | 05611 — 20311 )~y b | RIVET 2
28 | 13251 — 5545 — 3 |#stF— R —7 | SLEEVE, governor 1
29 | 13251 — 5548 —2 | #s¥F— AY—7 ERt> |PIN, snap 1
30 | 13000 — 1136 —1 | ¥a>Avx Fa%4 24,5 | NAME—PLATE, instruction 1




¥ b

£

dnodr) J3a|}Jn\ . J03}8JNgJe)d

g il

ac

154

1

—




ik 8 «- 7 72 — B %
Carburettor « Muffler Group
L B R woR A Description L T
13501 — 4401 — 1 | ¥ H% HrE CARBURETTOR ASS'Y 1
2 | 1851—4615—1 |x7% 7557 FLANGE CARBURETTOR 1
3 | 01512 — 50632 28y ¥ STUD 2 | M6X1Xx32
4 | 04512 — 50060 | <A A WASHER, spring 2 | Ms
5 | 02013 — 50060 + b NUT 2 | Mex1
6 13501-— 1161 — 1 |=mff—r sl o] ELBOW, air—cleaner 1
7 | 13241 —1165—2 |z T7—27 ) —F stk PACKING, air—cleaner 2
8 | 01222 — 50640 KLk BOLT 1 | M6X1X40
9 | 01222 — 50660 Kbk BOLT 1 | M6X1x60
10 | 04512 — 50060 PRI WASHER, spring 2 | M6
11 15561 =13 =1 | Bh &= =% STAY(R), tank 1
12 | 01120 — 50818 SAHEXEYE Kb BOLT 1 | M8X1.25X18
13 | 04013 — 50080 H 7 & WASHER 1 | M8
14 | 13000 — 1191 =1 |TP—%)—F+ HYE AIR-CLEANER ASS'Y 1 | BB, ®
15 [ 13257 —120—1 |4 —R Foutr7Y CASE ASS’Y 1
16 | 13241 — 1124 — 1 |4 4 noey OIL—PAN 1
17 | 13241 — 1137 — 1 [+%9 % > PACKING i
18 | 13241 —1126—1 |[A 4 nss> o7 RING, oil —pan 1
19 | 13000—1131—1 |2 —3 3> =—7 MARK, caution 1
20 18501 — 1067 — 1. | & —gil] =55 Rk BOLT, air—cleaner 2
21 13241 — 1113 =1 | A7) ¥ Z— Ty ¥ WASHER, spring seal 2
22 13501 —5637 — 1. | Zreth fewysr 2 #Hiy ROD, governor connecting 1
23 | 13501 — 5639 — 1 | s+ w7 EY SR SPRING, connecting rod 1
24 | 13501 —1212—1 |+ awd ¥ MUFFLER 1
25 | 13251 —1223—1 |suoA >k sty PACKING, muffler i
26 01512 — 50818 g STUD 2 M8 X 1xX20
2T 04512 — 50080 2RI A WASHER, spring 2 M8
28 | 02113 — 50080 + b NUT 2 | M8X1.25
29 | 13501 —1246 — 1 | KAV A{ ¥ HEAT—RESITING—PLATE 1
30 | 01202 — 50612 SAEFRZVE KL E BOLT 2 | M6X1Xx12
31 | 04031 — 50060 |4 WASHER 2 | M6
32 | 01001 — 50814 SRHHRYE KL F BOLT 1 | MB8x1.25x14
33 | 04013 — 50080 A A WASHER 1 | M8
34 | 13000—1132—1 |=F—27)—+ 22> =—z | MARK 1 | Ek




s T . S 1 [ &
Group

Governor




CER: S -

M R

Governor Group
%]ef.l\% N Coze FNO.NO. i i # i Description i g%nif mii{emal'ks‘%
1 13251 =055l —4 (4 XFx 24T PIPE, breather it
2 13501 — 5641 — 1. |73k ATN 7 SPRING, governor 1
3 13221 — 5734 — 6 |73+ 5% Farkd K7 ROD, adjusting 1
4 [ 02018 — 50060 |+ b NUT 2 M6ex1
5 (13501 =811 =1 [V2F Fa%k45> H¥E | pLATE ASS'Y, speed adjusting] | | ©~@
6 03011 — 50420 Ao— Faztd F¥ SCREW, slow adjusting 1 M4 x0.7X%X20
7 13301 — 5686 —5 |2ao— Famt4{ £ s9% | SPRING, slow adjusting screw| 1 |
8 03054 — 50512 Vil —& P& @ikl BOLT, setting il M5 X0.8x12
9 01202 — 50612 WERHHFFYX KL BOLT 3 M6 X1X12
10 183267 — 4344 — 3 | a7 I3 BH AF— STAY, fuel filter 1
11 01202 — 50612 NAFHFYE EnF BOLT o M6 X 1XxX12
12 01120 — 50816 SNEAHAFVE KL G BOLT 1 M8 X1.25%16
13 02013 — 50080 +w b NUT 1 M8 X1.25
14 13266 — 4217 —3 |# ¥V a7 ¥4 7 PIPE, fuel 2
15 13266 — 4236 — 1 (> aw 47 2~ F | CLAMP, fuel pipe 3
16 13501 — 5783 —1 |F3—2z0OvF RF— A E STAY ASS’'Y, choke rod 1 @
17 13501 — 5782 =1 |Fag—Zasu F i RUBBER, choke rod 1
18 13502 — 4118 — 1 | # 2% 4 STAY, tank 1
19 01120 — 50814 PR Sl i S S P BOLT 2 M8 X1.25X14
20 04013 — 50080 A A WASHER 2 M8
21 13501 — 4406 — 1 |Fa3—2 Lsi— ArE LEVER ASS’Y, choke 1
22 05511 — 40212 il R PIN, split 1
23 13502 — 4301 —1 | Y g7 AwZ AHrkE COCK ASS'Y, fuel 1 29~@y)
24 13501 — 4361 — 1 |awd HKy— BODY, cock il
25 13324 — 4378 — 1. | &R Fle=a &R F =2 SCREEN, strainer 1
26 | 13281 — 4358 — 1 |#y F 2%w % > PACKING, pot 1
27 13281 — 4376 —1 | 74 NF— Hw b POT, filter 1
28 [ 13281 — 4399 — 1 |#Hw b SAVEHFS hrE RING ASS'Y, pot fixing | 1 T W
29 13241 — 4363 —1 |2 o2 ¥y x PACKING, cock 1
30 13601 =430 — 1 || St Nlewv— LEVER, cock 1
31 | 18241 —4364—1 [2 w7 bri— A7) 27 SPRING, cock lever | 1 -
32 183741 — 4865 —2 |Fw 2 Hi— COVER, cock | 1
33 13242 — 772 — 1 || A4 2 ZFad &} JOINT, switch 1
34 | 13242 — 4774 —1 |7 v+ = BUSH 1
3b 03054 — 50408 FTok RBIE SCREW 2 M4 X0.7X 8
36 13501 — 4775 —1 | A4 s A= BiR—| SUPPORTER, switch cover 1
37 13241 — 4734 —1 | A4 »F L s¥— LEVER, switch 1
38 04512 — 50060 XA AR WASHER, spring 1 M 6
39 02012 — 50060 Fray | NUT 1 M6 X1
40 03024 — 50510 TZA TIFE SCREW 2 M5 X0.8X10
41 13241 — 4732 — 1 | A4 o F Hs¥— 2y % PACKING, switch cover 1
42 13247 — 4704 — 1 | A4 9w F Hri— COVER, switch |
43 03024 — 50414 FEAh D SCREW 2 M4 X0.7X14
44 13241 — 4735 —1 |=7 Y F 2 HHF WASHER i
45 13502 — 9343 =1 |2w &4 23 NAME PLATE 1




||||||||||||||||||
&2 Yol Bl 'K T . w2l eEieer e hen el e, | g ! e

/
j /
Jf Bl 91 % 71 % o0z iz 9% sz, L ot £ e

e e e e e e e e e

dnour) 4914e1S | 1009y

¥ B & — & ¥ A b £ i

,,26 -



y a 4 » X ¥4 — 4 B %
Recoil Starter Group
[‘é]ef.l\% : Cm_ie FND.NO. B it # B Description %'m’tE ﬁERemarks%
1 | 13251 —-2335—3 | 734 K4 = bAFy b NUT, flywheel 1
9 | 13251 — 2337 —7 | 734 &4 — A )=~ F# % | WASHER, flywheel 1
3 | 13502 — 7447 — 1 | 77 wArst— COVER, fan 1
4 | 01222 — 50612 AL BOLT 4 M6 x1x12
5 | 04013 — 50060 | F# & WASHER 4 |Ms
6 | 13257 — 6181 —2 | 2F—% tUwH4LS PLATE, setting 1
7 13501 — 6182 —1 | AF—% FYvr4¥ 2%y % | PACKING, setting— plate 1
8 | 01202—50610 | <S#FmAvX KL BOLT 3 |M6X1X10
g | 13000— 1171 —5 | YALARI—5 HVE RECOIL—STARTER ASS'Y| 1 |@~@
10 | 13000 —1174 —3 | ¥—= CASE 1
11 | 13241 —6152—2 | U —n REEL 1
12 | 13257 — 6153 —1 | v % PAWL 3
13 | 13241 — 6154 — 2 | ¥ =4 SPIRAL—SPRING 1
14 | 13241 — 6156 —1 | A7) ¥ 7 SPRING 1
15 | 13241 — 6158 —1 |4 —) ¥ 7 E RING 1
16 | 13241 —6160—1 | 7w v =4 WASHER (A) 1
17 | 1341 —6161 —2 [ Zw ¥ v EA WASHER (B) 1
18 | 1341 —6162—2 |# x4 % PRESSURE—PLATE 1
19 | 13242 —6165—1 | v —7 ROPE 1
20 | 13241 — 6167 —1 |~ kN HANDLE 1
21 | mBul-6m1=1|w—7 bt22+7 CLAMP, rope 1
22 13257 — 6185 —1 (V¥ —>» A7) »7 SPRING, return 1
23 | 13257 — 6174 —1 | X K 7— PULLEY, rope 1
24 | 13257 — 6189 — 1 | K ¥ > 45— COVER, dust —proof 1
25 | 03014 — 50506 IR SCREW 3 | M5x0.8x6
26 | 04512 —50050 | /SRH AR WASHER, spring 3 | M5
27 | 13000—1130 — 1 |F 2wz £ 4/5> NAME—PLATE 1
28 | 01120 — 50814 | sSk¥FAVE KA b BOLT 3 | M8x1.25x14
39 | 01202 — 50610 | KL b BOLT 4 |M6x1x10
30 | 13502—9422—1 [x#> £ 45> NAME PLATE 1
a1 [ 1351 —em1 -1 [Afe 24 LABEL (A) 1 | mx




o
8

|

2

23

22

2,

7

1

%
3

_— Yt —_—_ =

18

]

o]

Group
6

¥

15 4

Magneto

16

7 7 %
J2. 8 1% 13

28




v J *

OB R

Magneto Group
%}ef.ﬁi; i Cn—(ie 3 NO.NQ H i # i Deattipion %I_InitE ﬁ%emarkf -
1 13501 — 6701 —1 | =¥ %+ AHYE MAGNETO ASS'Y 1 @~@
2 13257 — 6704 —1 | 774 w4 —Iv FLYWHEEL T
3 13261 — 6720 — 1 | FSA4=Yy—a4n 2aA»7Y—F | COIL COMPLETE 1
4 13261 — 6707 —1 | 5>7 40 HrE COIL ASS’Y, lamp 1
5 03014 — 40525 a4 Lyl EA SCREW, setting 4 M5 xX0.8X25
6 04512 — 40050 A F WASHER, spring 4 M5
7
8 13251 — 6811 —1 | 7V —A Ar¥— COVER, breaker 1
9 13251 — 6816 — 1 | # & CAM 1
10 13501 — 57106 —1 | f ¥ 2w araf4h HrE COIL ASS’Y, ignition 1
11 13251 — 6803 —1 | KL~ F 2axFY—*t POINT COMPLETE 1
12 13251 — 6731 —1 | A7 —% STATOR 1
13 13251 — 6804 — 1 | AXF>H— aA»FY—F CONDENSER COMPLETE 1
14 13251 — 6806 —1 [# 4 7z} FELT, oil 1
15 03014 — 40408 £y b EAR SCREW, setting 1 M4 X0.7X 8
16 04512 — 40040 INRAFA A WASHER, spring 1 M4
17 03014 — 40410 o b ERX SCREW 2 M4 X0.7x10
18 04512 — 40040 AT Sk WASHER, spring 2 M4
19 04012 — 40040 [ b WASHER, plain 2 M4
20 13251 — 6801 —1 |a>»% o+ TL—h HrE BREAKER ASS'Y 1
21 13251 — 6823 —1 |7Vv—% 7Vv—} PLATE, breaker 1
22 03010 — 40406 Wb ER SCREW 1 M4 X0.7X 6
23 13951 —6829'— 1 |+ —% Vi E RING 2
24 01202 — 50618 AT S SV I I BOLT 2 M6 X1X18
25 02013 — 50060 Fw k NUT 2 M6 X1
26 04512 — 50060 SRR AR WASHER, spring 2 M 6
27 13258 — 6767 —1 |2—F &I T4 RUBBER, cord protecting 1
28 13251 — 2514 — 3 |7 74 w4 = FX— KEY, {lywheel |




x 4k =B M #

Carburettor Group

;30_



=

< & =*® B &
Carburettor Group
Rt oot Mo L . D igtic i e
[ 1 | 1as01—aa03—1 | mF— arFy—+ BODY COMPLETE 1
2 | 13266 — 4473 —1 | ZA—FFvsi— aA¥FY—} | CHAMBER COMPLETE, floate T
3 13266 — 4426 — 1 | A—#%)»¥=—FI 2>FJ—} | NEEDLE COMPLETE, meterling| 1
i 4 13266 — 4408 — 1 | = — FA2sn7 arF1—} VALVE COMPLETE, needle 1
5 13266 — 4404 — 1 | 72—} FLOATE 1
b 13266 — 4407 — 1 | XAy P+ ZF aAXFY—} | SHAFT COMPLETE, throttle 1
7 13501 —44B50— 1 | Fa3—7 %7 b SHAFT, choke’ 1k
8 | 13266 —4405—1 |ss4 @9} Pz y b PILOT—JET 1
9 | 13266 — 4412 —1 | A —>/ X1 NOZZLE, main 1
10 10244 — 4418 —1 | = T7—¥ =z w b AIR—JET 1
11 | 13266 —4422 —1 |2¥4 @y } RZ7 ) 2— SCREW, pilot 1
12 13211 —ddi3 — 1 | R AN r SPRING 2
13 | 10211 —4432 —1 | RBy FASAT VALVE, throttle 1
14 | 13266 —4453—1 | F3—27 /507 VALVE, Choke 1
15 03024 — 50305 AT S = SCREW 4 M3X0.5X5
16 13261 — 4431 —1 | A2y P LI — LEVER, throttle 1
17 | 10231 —4583—1 | 7w ¥ & WASHER 1
18 13211 — 4591 —1 | vw 2y |k NUT, lock 1
19 13951 =511 —3 | =) e *0” RING i3
20 | 13266 —4583 —1 | ¢y % » PACKING 1
21 | 13266 — 4478 —1 | 7w —FE> PIN, flote 1
22 13266 — 4474 — 1 | 7O —}Fp o2i—= sty % v PACKING, flote chamder 1
23 13266 — 4427 — 1 | 7w ¥ % WASHER 1
24 | 13266 — 4482 —1 | FVv—Y A7) 2— SCREW, drain 1
25 13266 — 4443 —1 | A7) > SPRING 1
26 | 13266 — 4441 —1 | Rwy PR Ly 7RAZ Y 2— | SCREW, throttle stop 1
27 | 13501 —4461 —1 |Fa—27 ¥ a4 >} JOINT, choke 1
28 | 13501 —4523 —1 |m—n b PIN, roll




vioany

||||||||||||||||||||||||||||||

s




i = -1 £ %
Tool’s  Group
il code Mo oo & W Degcription ol e W
1 | 82073 —6210—1| 294 Hore TOOL’'S BAG ASS'Y 1
2 | 620901—6121—1| 2w 7w BAG, tools 1
3 | o012 —11012 | 10X12 Zs<F SPANNER 10X12 1
4 | o012 —11214 | 12X14 RocF SPANNER 12x14 1
5 07012 — 11417 14X17 A3+ SPANNER 14X17 1
6 | 07012 —11921 | 19%x21 =z¢F SPANNER 19X21 1
7 | 07012 — 12326 | 23X26 A-¢F SPANNER 23X26 1
8 14301 — 9137 —1 | 12X14 HEyp 2 A A3+ WRENCH, socket 12x14 1
9 | 13501 —9121 —1| 737 K2R ZoF BOX SPANNER 1
10 | 07113 — 02100 | 75 % F345— SCREWDRIVER, cross 1
11 | 07111 — 00100 | =4+ & K3 45— SCREWDRIVER 1
12 | 07211 — 10150 6 754 %r— PLIER 1
13 | 61011 —6118—1| aw = FUNNEL 1
14 | 63733 —6161—1| 7754+ FILTER, oil 1
15 13211 — 9148 — 1 | =% } A SPANNER, magneto‘ ik
16 | 62073 — 6211 — 1| 77> FYTVHL +vA4s| MANUAL, instruction 1
17 | 62013 —6212—1| 77> ~—wyx} LIST, parts 1




0. 1. 1. . AK.




K} ZEWEE IS

fﬂMLEﬁ-“ (06) 631 —1121
3 LR DCBG R 22'1%-5&, W06 311
':j\@z'ﬂlj.drﬂ’j:L MI 4| <r' E!;Irj ‘H3 2Kz En ms H(03) 29—2111
T R A 1 1 HI10&17% me.tm 810 2(092) 34—2&
’rLlﬁ#mf:JLl %3 1 H 1 (L ) 060 ‘.urow) f?é;:lsil
?mf*r i B A BT 2 ﬂ’thmt-? (K EL) 450 ‘-L 052) L
i ﬂl.i [} I 5"1 2 ﬁT%% @,m () S 980 ‘lL 0222{ 2:1 :0q31
JE Ry E Ku-fr : m.., TTHEH] 5 3445y (LR L 2T e ) 730 ilZ(0822 2o
s AL AR AT H AL 5 070 iL(0166)  23—522¢
# - ?’Hs&l' Jit 981—12 li(02238) 2 —2212~6
K5 KEF 310 E(0292)  41—4086
<RI 336 (0488) 221121~ 7
W - )« Brisdits LATEL EASE 950 #i(0252)  45—1261
. i ﬁﬂ“ﬂ-’? 73? %ﬁ-m (Fefi ) 380 6(02622) 6 —1142
AT—iar | & TR IRET 921 iE(0762)  41—7121
el - 17 2 BT 1 J H 1 fic Hlt 700 .L.:(ossz) z‘{::gfgi
o ”Tﬂgfluﬂ ??Eﬁi i ;?(1) 02 'Hggggss : 3161
I 7 55 - i .
niif' lfixl .z}gv:l\";j"‘{?&ﬂﬂfrl']‘llléi’l'ﬁiﬁgz! # 860 .f_d(oqm) 53—3141
VTR 1 8 T2 R 590 (0722)  41-1121
BRI AR A L 2220 2 = 21-31 fi(0286)  33—1111
fjrﬂl{;!»’/:ﬁi-ljllﬁ!*kf.l'.(:m '.L?"'? P[RSR s mli) - B mu El)

& KUBOTR,LTD.

Heab Office
Tokyo Branch

CABLE ADDRESS

Affiliated Companies

Brazil

Taiwan

: 22, Funade~Cho 2—Chome,
+ 3, Muromachi -

Naniwa~Ku, Osaka, Japan

—

=Nihonbashi 3- ~Chome, Chuo=-Ku, Tokyo. Japan
: IRONKUBOTA OSAKA or TOKYO

: KUBOTA - TEKKO DO BRASIL
Rua Pedro Americo 32,

6and.C.P. 5226 Sao Pauro Brazil

: Shin Taiwan Agricultural Machinery Co.,
282 Su—chiuen 2nd Road , Kaohsiung. Taiwan, China

Ltd.

INDUSTRIA E COMERCIO LTDA

62073 — 6212 — 1



